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Document Introduction

Honeywell tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Honeywell based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented
in this report.

This document is a record of the FCC/ISED Test Report for Honeywell products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &
ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so my Honeywell and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Honeywell will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date
--- M. Antola A. Roussin Original Release 2018-02-27
A M. Antola A. Roussin Added Duty Cycle plots; 2018-03-01

updated PSD & Spurious
Emissions test sections
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Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.4: 2014 Compliant 2/7/18 — 3/1/18
ANSI C63.10: 2013 Compliant 2/7/18 — 3/1/18
ICES-003 Issue 6: 2016 Compliant 2/7/18 — 3/1/18
RSS-247, Issue 2, Section 5 Compliant 2/7/18 — 3/1/18
RSS-GEN, Issue 4 Compliant 2/7/18 — 3/1/18
CFR 47 Pt 15 Subpart B, Section 15.107/109 Compliant 2/7/18 — 3/1/18
CFR 47 Pt 15 Subpart C, Section 15.207/209 Compliant 2/7/18 — 3/1/18
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 2/7/18 — 3/1/18

Deviations from Test Methods
# | Deviation Description

0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center
Dr., Melville, NY 11747, USA. Honeywell International is accredited by NVLAP, Laboratory
Code 600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The RF6 carbon monoxide (CO) Sensor is a battery powered 2.4 GHz IEEE 802.15.4-
compliant transceiver, and is part of a wireless alarm system. It is used in conjunction with an
alarm system transceiver to sound an alarm upon a detection event. It contains two (2) printed
“F” type antennas, each having a gain of 2dBi.
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Worse-Case Configuration & Mode
Radiated emissions was performed with the EUT set to transmit at the channel with the highest
output power as worst-case scenario. The EUT was tested in all three orthogonal planes in
order to determine the worst-case emissions. It was determined that the X axis orientation was
the worst-case orientation. Therefore, all final radiated test was performed with the EUT in the

X axis orientation.

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-401 Non-serialized production unit 11/30/17
MEL-402 Non-serialized production unit 11/30/17
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Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150KHz-30MHz) +/- 4.36 dB

Opinions / Interpretations

None
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Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Bandwidth PASS
2 6 dB Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Band Edge / Conducted Spurious Emissions PASS
6 Radiated Emissions (Intentional) PASS
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On Time and Duty Cycle

Test Description
Refer to KDB 558074 Zero-Span Analyzer Method.

Test Criteria

Reference Limit
KDB 558074, Section 6 None, for reporting only

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 03/01/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech SD700 | 04/24/17 04/24/18
Instruments
Test Results
Antenna On Time Period Duty Cycle | Duty Cycle
(usec) (usec) (%)
1 405 405 1 100
2 405 405 1 100
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Duty Cycle Plots
% Agilent 87:57:54 Feb 8, 2018

Ref 38.5 dBm Atten 48 dE

Mkrl  485.1 ps
18,87 dBm

#Peak
Log

18
dB/

De

Offst
B.5
dB

LgAw

W1 s2

33 FC

£
FTun

Center 2.475 088 GHz
Res BH 8 MHz #UBH 8 MHz

Antenna 1

% Agilent 7:56:08 Feb 8, 2018

Ref 36.5 dBm Atten 48 dB

Span @ Hz
Sweep 1867 ms (4001 pts)

Mkrl  485.1 ps
19.68 4Bm

#Peak
Log

14
dB/

Le

Offst
B.5
dB

LgAw
WL 52

53 FC

£
FTun

Center 2.475 BB@ GHz
Res BH 8 MHz #UBH 8 MHz

Antenna 2
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6dB Occupied Bandwidth (DTS Bandwidth)

Test Description

Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v04.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a) = 500kHz
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech SD700 | 04/24/17 04/24/18
Instruments
Test Results
6dB Bandwidth (in MHz)
Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 1.306 1.302
Mid 2445 1.533 1.529
High 2475 1.536 1.538
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6dB Bandwidth

% Agilent 88:21:46  Jan 29, 2018 L

Ref 26.5 dBm #Atten 30 dB
#Peak

Log " i

dB/ S&f/ ‘“\q

Offst /’ \\

6.5 — R
4B B /"‘ﬂ \\.1‘ N N e

LgAw

ML 32
Center 2,405 @@ @ GHz Span & MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 1.892 ms (8192 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
2.206b MHz x dB  -6.00 dB

Transmit Freq Error  -45.839 kHz
% ¢B Banduidth 1.385 MHz

Antenna 1: Low Channel - Plot

% Agilent 93:16:36 Jan 29, 2613 L

Ref 26.5 dBm #Atten 30 dB
#Peak

Lo
1 @g . /'mf“--f‘wwf\mw

dB/ ot
gféSt P e Y / \\ P i e T
N e A NV N

LgAw

ML 32
Center 2.445 0BG 6 GHz Span 6 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 1.892 ms (3192 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¢
2.2522 MHz % dB  -6.00 dB

Transmit Freq Error  -45.498 kHz
% dB Banduidth 1.533 MHz

Antenna 1: Mid Channel - Plot
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¥ Agilent 88:12:42 Jan 29, 2618 L

Ref 26.5 dBm #Atten 30 dB

#Peak

Log [ =

dB/ P o i

o [ 7 N

B [T 4 N

vy he”

LagAw

ML 32

Center 2,475 8@ @ GHz Span § MHz
#Res BH 168 kHz #UBH 308 kHz Sweep 1.892 ms (8192 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7

22790 MHz % dB  -6.00 4B

Transmit Freq Error  -49.327 kHz
% dB Bandwidth 1.536 MHz

Antenna 1: High Channel — Plot

% Agilent 10:42:54 Jan 29, 2618 L

Ref 26.5 dBm #Atten 30 dB
#Peak

Lo
3 @g A N

dB/ ¢ e
0ffst . N

&z
s P o

LaAy

ML 52
Center 2,485 ABA 8 GHz Span 6 MHz
#Res BH 166 kHz #UBH 3088 kHz Sweep 1.892 ms (8192 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7

2.2121 MHz x dB  -6.00 dB

Transmit Freq Error  -42.940 kHz
% dB Banduidth 1.382 MHz

Antenna 2: Low Channel - Plot
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W% Agilent 18:52:56 Jan 29, 2813

Ref 26.5 dBm #ftten 30 dB

#Peak

Log
14

P ————— e —

Ea sall o o T

"

dB/ nd

Offst

B.5

B [

LagAw

ML 52

Center 2.445 0@@ @ GHz
#Res BH 100 kHz

Occupied Bandwidth
2.2507 MHz

#UBH 388 kHz

-46.118 kHz
1.529 MHz

Transmit Freq Error
% dB Bandwidth

Span § MHz
Sweep 1.892 ms (8192 pts)

Occ BH % PwWr 99.00 %
% dB  -6.00 4B

Antenna 2: Mid Channel - Plot

3 Agilent 19:58:03 Jan 29, 2013

Ref 26.5 dBm #Atten 30 dB

#Peak

Log

s

dB/ paot

0ffst ey

F ey

B.5
dB

b

LaAw

ML 52

Center 2.475 BBG 8 GHz
#Res BH 166 kHz

Occupied Bandwidth
2.2821 MHz

#UBH 308 kHz

-48.918 kHz
1.538 MHz

Transmit Freq Error
% dB Bandwidth

Span 6 MHz
Sweep 1.892 ms (8192 pts)

Occ BH % Pwr 99,08 ¥
x dB -6.00 dB

Antenna 2: High Channel - Plot
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99% Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

99% Bandwidth (in MHz)

Channel | Frequency (GHz) 3 = =2~ T Antenna 2
Low 2045 2.224 2.210
Mid 2445 2.247 2.252
High 2475 2.250 2.303
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99% Bandwidth

% Agilent 87:41:83 Jan 29, 2018 L

Ref 26.5 dBm #Atten 30 dB
#3amp
Log

18 oA
dB/ -+ 2
Offst I

6.5 p i o
dB @ﬁ)%q 1M |[:I W’WW‘

H T -

LgAw

WL 32
Center 2,405 @@ @ GHz Span & MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 2.184 ms (8192 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
2.2244 MHz x dB  -6.00 dB

Transmit Freq Error  -48.741 kHz
% ¢B Banduidth 1.204 MHz*

Antenna 1: Low Channel - Plot

% Agilent 87:49:13 Jan 29, 2618 L

Ref 26.5 dBm #Atten 30 dB
#5amp
Log

16 ]
dB/ P WWM"\M
Offst . I | i w 'Nm\

6.5 'I T i

=

LgAw

Wl 32
Center 2.445 0BG 6 GHz Span 6 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 2.184 ms (3192 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¢
2.2472 MHz x dB  -6.00 dB

Transmit Freq Error  -34.819 kHz
% dB Banduidth 1.3085 MHz#

Antenna 1: Mid Channel - Plot
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% Agilent 88:64:28 Jan 29, 2018

Ref 26.5 dBm

#Atten 30 dB

#Samp

Log
14

dB/ <
Offst

# mﬂww’“‘w}ﬁl' .

i

IW"W?W

|
LagAw

WL 52

Center 2,475 8@ @ GHz
#Res BH 100 kHz

Occupied Bandwidth
2.2496 MHz

-40.038 kHz
1.366 MHz*

Transmit Freq Error
% dB Bandwidth

#UBH 388 kHz

Span § MHz
Sweep 2.184 ms (8192 pts)

Occ BH % PwWr 99.00 %
% dB  -6.00 4B

Antenna 1: High Channel — Plot

% Agilent 10:46:51 Jan 29, 2618

Ref 26.5 dBm

#Atten 30 dB

#Samp

Log
18

dB/
Offst

6.5 ||

dB ﬂﬂﬂﬁﬂ[_' -

A '

i

LaAy

HL 52

Center 2.485 0BG 8 GHz
#Res BH 166 kHz

Occupied Bandwidth
2.2099 MHz

-78.117 kHz
1.233 MHzx

Transmit Freq Error
% dB Banduidth

+VEW 308 kHz

Span 6 MHz
Sweep 2.184 ms (8192 pts)

Occ BH % Pwr 99,08 2
x dB -6.00 dB

Antenna 2: Low Channel - Plot
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¥ Agilent 10:48:32 Jan 29, 2618 L
Ref 26.5 dBm #Atten 30 dB
#Samp
Log

J My W.
clﬂg/ ™ | 1
0ffs B i 5
S-E?t = 1 il ' r\“%m,'
] LT
i A

T ¥ [

LagAw

Hl s2

Center 2.445 0@@ @ GHz Span § MHz
#Res BH 168 kHz #UBH 308 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥

2.2518 MHz x dB  -6.00 dB

Transmit Freq Error  -12.342 kHz
% dB Bandwidth 1.368 MHz*

Antenna 2: Mid Channel - Plot

3 Agilent 10:55:03 Jan 29, 2618 L
Ref 26.5 dBm #Atten 30 dB
#5amp
Log
1@ |
dB/ Wa.?
Offst CVTTVML,
6.5 it T 1
% | M f | | ST TN
] N
| I
LaAw
WL 52
Center 2.475 A0@ @ GHz Span 6 MHz
#Res BH 100 kHz #WBH 308 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7
23027 MHz x dB  -6.08 dB
Transmit Freq Error  -77.400 kHz
¥ dB Bandwidth 1.403 MHzx
Antenna 2: High Channel - Plot
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Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Maximum conducted (average) output power was the method employed to determine fundamental emission output
power.

Method AVGSA-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15247 (0)(3)
RSS-247 Section 5.4 (d) | 1V (30dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/09/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Tx Channel BW Power (dBm)
Channel | Frequency (GHz) Antenna 1 Antenna 2
Low 2405 17.02 16.97
Mid 2445 18.14 18.25
High 2475 18.62 18.46

Page 19 of 56

Honeywell International Document #: 800-23065, Rev. 1.3
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Honeywell International




Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

Output Power

3 Agilent 83:05:33 Jan 31, 2618 L

Ref 26.5 dBm #Atten 30 dB
#Avg
Log
18
dB/ AT
Dffst e

65 -
dB sl g% N il

PAvg
166
H1 52
Center 2.485 00 GHz Span 6 MHz
#Res BH 56 kHz +\BH 568 kHz Sweep G.BO7 ms (8192 pts)

Channel Power Power Spectral Density

17.02 dBm /2.2244 MHz -46.45 dBm/Hz

Antenna 1: Low Channel - Plot

% Agilent 93:08:20 Jan 31, 2018 L

Ref 26.5 dBm #Atten 30 dB
#Avg
Log
14
dB/ fofvr A
Dffst 3 n \hﬁ\

6.5
dB [t fﬁr e gl 1

V4 7

PAvg
108
Hl 52
Center 2.445 @0A @ GHz Span 6 MHz
#Res BH 56 kHz #UBH 568 kHz Sweep 6.807 ms (8192 pts)

Channel Power Power Spectral Density

18.14 dBm /2.2472 MHz -45,38 dBm/Hz

Antenna 1: Mid Channel - Plot
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

% Agilent 83:18:34  Jan 31, 2018

Ref 26.5 dBm

#Atten 30 dB

#Avy

Log
14

dB/

B i il s

Offst

/"\f

B.5
dB

At S

PAvg
108

WL 52

Center 24758
#Res BH 56 kHz

@ & GHz

Channel Povter

18.62 dBm /2.2496 MHz

#WBH 568 kHz

Span 6,005 MHz
Sweep 6.807 ms (8192 pts)

Power Spectral Density

-44.90 dBm/Hz

Antenna 1: High Channel — Plot

% Agilent 83:15:14 Jan 31, 2618

Ref 26.5 dBm

#Atten 30 dB

#Avg

Log
18

dB/

I ety it s Y

Offst

N7

6.5
dB

PAvg
166

HL 52

Center 2.485 @
#Res BH 56 kHz

@8 GHz

Channel Power

16.97 dBm /2.2099 MHz

#VEW 560 kHz

Span 6 MHz
Sweep 6.807 ms (8192 pts)

Power Spectral Density

-46.48 dBm/Hz

Antenna 2: Low Channel - Plot
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

% Agilent @3:28:12 Jan 31, 2018

Ref 26.5 dBm #ftten 30 dB

#Avy

Log
14

dB/ NN T

0ffst g

6.5 f“
[

dB o e,

AN
ik

PAvg
108

WL 52

Center 2.445 0@@ @ GHz

#Res BH 56 kHz #WBH 568 kHz

Channel Povter

18.25 dBm /2.2518 MHz

Span § MHz
Sweep 6.807 ms (8192 pts)

Power Spectral Density

-45.28 dBm/Hz

Antenna 2: Mid Channel - Plot

% Agilent 93:21:49 Jan 31, 2018

Ref 26.5 dBm #Atten 30 dB

#Avg

Log
14

4B/ ‘M,lfwn“-“(\

Offst H

6.5 =
dB Pek Y Mart /

PAvg
108

WL 52

Center 2.475 0BG 8 GHz

#Res BH 56 kHz #VEW 568 kHz

Channel Power

18.46 dBm /2.3827 MHz

Span 6 MHz
Sweep 6807 ms (8192 pts)

Power Spectral Density

-45,16 dBm/Hz

Antenna 2: High Channel - Plot
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Date: 2018-03-01
IC ID: 573F-6CO

Report #: 47216
FCC ID: CFS8DL6CO

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Since maximum conducted (average) output power was the method employed to determine fundamental emission
output power, then the peak / average power spectral density method was utilized.

Method AVGPSD-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Limit
<8 dBminany 3 kHz Band

Reference
CFR 47 Subpart C 15.247 (e)
RSS-247 Section 5.2 (b)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 03/01/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18
Test Results
Max PSD (dBm)
Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 3.64 3.49
Mid 2445 3.65 5.15
High 2475 5.29 5.14
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

PSD

% Agilent 87:44:39 Feb 8, 2613 L

Ref 26.5 dBm

Mkrl 2.484 986 GHz
Atten 30 dB 3.639 dBm

#Rvg
Log

18
dB/

Offst
B.5
dB

Y TN

ol
5.0

dBm
PAva

100 "V“‘\
WL S2

33 FS
AA

£05):
50k

Swp

Center 2.485 @
#Res BH 36 kHz

B GHz

Span 4 MHz
#UBH 308 kHz Sweep 13.07 ms (4001 pts)

Antenna 1: Low Channel - Plot

% Agilent 7:47:35 Feb 8, 2018 L

Ref 26.5 dBm

Mrl 2.444 986 GHz
Atten 30 dB 3.651 dBm

#Hvg
Log

14
dB/

a5

Offst
B.5
dB

AR

ol
2.0

dBm

i L N L

PAvg b=~

160 "”"'\
WL 52

53 FS
AA

£0
50k

Swp

Center 2.445 @
#Res BH 38 kHz

@ GHz

Span 4 MHz
#UBH 388 kHz Sweep 13.07 ms (4081 pts)

Antenna 1: Mid Channel - Plot
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Report #: 47216

FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

% Agilent 87:49:15 Feb 8, 2613

Ref 26
#Avy
Log
14
dB/
Dffst
6.5
dB
D
8.0
dBm
PAvg
108
Hl 32
53 FS
AR
Ef):
Gk
Swp

Mkrl 2.474 519 GHz

.5 dBm Atten 30 dB 5.293 dBm
) S T
mv/w M\vm
[ o / .’\ PV
N/ V|

Center 2.475 088 GHz
#Res BH 36 kHz

#\BH 308 kHz
Antenna 1: High Channel — Plot

% Agilent 87:51:06 Feb 8, 2013

Ref 26
#Avg
Log
14
dB/
Dffst
6.5
dB
D
8.0
dBm
PAvg
166
H1 52
33 FS
AA
£
5k
Swp

.5 dBm

Atten 368 dB

Span 4 MHz
Sweep 13.07 ms (4001 pts)

Mrl 2.484 899 GHz
3.493 dBm

aa

A

AN
|

Wil
i

Center 2,485 @
#Res BH 38 kHz

@ GHz

#BH 380 kHz
Antenna 2: Low Channel - Plot

Page 25 of 56

Span 4 MHz
Sweep 13.07 ms (4081 pts)

Honeywell International
2 Corporate Center Dr., Melville, NY 11747
This report shall not be reproduced except in full, without the written approval of Honeywell International

Document #: 800-23065, Rev. 1.3
TEL: (516) 577-2000




Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

% Agilent 87:52:19 Feb 8, 2613 L

Mkrl 2.445 483 GHz

Ref 26.5 dBm Atten 36 dB

5.146 dBm

#Avy
Log

18
dB/

Offst

o AT

2y eI

dBm I '
PAvg |* .

100 ””"L_w[
WL S2

33 FS
AA

Ef):
50k

Swp

Center 2.445 088 GHz

#Res BH 30 kHz +YEW 300 kHz

Antenna 2: Mid Channel - Plot

% Agilent 87:53:18 Feb 8, 2013 L

Span 4 MHz

Sweep 13.07 ms (4001 pts)

Mkrl 2.474 519 GHz

Ref 26.5 dBm Atten 38 dB

5.135 dBm

#Avg
Log

18
dB/ 1

Offst

% AT,

0, muf““ ” “\vm“

dBm
PRvg [™, e,

el L/

53 FS
AA

£
F>50k

Swp

Center 2.475 080 GHz

#Res BW 38 kHz #WBH 386 kHz

Antenna 2: High Channel - Plot
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

Authorized Band Edge / Conducted Spurious Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (d)
RSS-247. Section 5.5 30dB Below the Fundamental

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Authorized Band Edge
Delta from Band edge (dB)

Channel Frequency (GHz) Antenna 1 Antenna 2
Low 2405 -14.91 -15.55
High 2475 -33.03 -34.79

Conducted Spurious
Highest Spurious Emission Delta

Channel Frequency (GHz) from Limit (dB)
Antenna 1 Antenna 2

Low 2405 -29.82 -36.3

Mid 2445 -28.05 -34.66

High 2475 -23.35 -36.05
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Band Edge

3 Agilent 09:48:57 Jan 29, 2013 L

Mkrz 2,494 787 1 GHz

Ref 26.5 dBm #Atten 30 dB 15.84 dBm
#Peak 2
Log waﬁw
16 .
dB/ 2 )
Offst
6.5 >
dB mxf v
o, I NV Vi
dBm. A‘\n\’ MU/.M.\\{J
LaAw
¥l 32
Center 2,400 ABA @ GHz Span 12.5 MHz
#Res BH 166 kHz #YBH 3088 kHz Sweep 1.638 ms (8192 pts)
Marker Trace Type * Axiz Amplitudea
1 b Freg 2.489 868 0 GHz -29.31 dBm
2 &5) Frag 2.484 787 1 GHz 15.84 dBn
3 1y Frag 2.399 BY2 9 GHz -33.89 dEn

Antenna 1: Low Channel - Plot

= Agilent 09:04:48 Jan 29, 2018 L

Ref 26.5 dBm #Atten 30 dB

Mkrl 2.444 696 9 GHz
15.62 dBm

#Peak |

14 TRy e i e S F—

Log 1
,/'“/

\.\\\

/

e

Center 2.445 088 @ GHz

#Res BH 180 kHz #WBH 388 kHz

Antenna 1: Mid (Reference) Channel - Plot
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Report #: 47216

FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

¥ Agilent 89:48:24 Jan 29, 2618 L
Mkr2 2.474 788 6 GHz
Ref 26.5 dBm #Atten 30 dB 16.35 «Bm
#Peak <2)
Log
10 £ N
B/ |/ "\
Offst
i A
dB Wy
Dl V \ Vmﬂ
-14.4 1
dBm mvm@xw
LQHU /WH.M L. FRY N e
Y1 s2
Center 2,483 508 @ GHz Span 28 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 2.184 ms (8192 pts)
Marker Trace Type X Axiz Amplitude
1 1y Freg 2.483 5AA B GHz -47.43 dBEn
2 1 Fregq 2.474 782 B GHz 1E.35 dEm
3 [&H] Frag 2.483 884 6 GHz -48.94 dBEm
Antenna 1: High Channel — Plot
% Agilent 11:39:52 Jan 29, 2618 L
Mkr3 2.399 @65 3 GHz
Ref 26.5 dBm #Atten 30 dB -33.63 dBm
#Paak -
Log j.&
16 e
4B/ ™
Offst
6.5 “Vf
dB M\f’
DI 3 b SN
-14.1 o | M\rr’ W
dBm 7 N
LaAv rom S N
ML 52
Center 2,400 A8A 8 GHz Span 12.5 MHz
#Res BH 166 kHz #UBH 3088 kHz Sweep 1.638 ms (8192 pts)
Marker Trace Type * Axiz Amplitudea
1 1) Fregq 2,488 BEE B GHz -29.65 dBEm
2 (&) Frag 2.484 7A5 B GHz 15.85 dBn
3 1y Freg 2.399 BES 3 GHz -33.63 dEn
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Report #: 47216

FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

% Agilent 11:38:16 Jan 29, 2018 L

Ref 26.5 dBm

Mkrl 2.444 782 4 GHz

#Atten 30 dB

15.94 dBm

#Peak
Log

i

18

P et o
L~ I

e

ol /
-14.1

e

Center 2.445 0BG 8 GHz
#Res BH 166 kHz

Antenna 2: Mid (Reference) Channel - Plot

% Agilent 11:35:00 Jan 29, 2013 L

Span 3 MHz

+YEW 300 kHz Sweep 1892 ms (8192 pts)_

Mkr3 2.483 868 2 GHz

Ref 26.5 dBm #Atten 30 dB -41.58 dBm
#Peak 2
Log
10 £ K
dB/ ;/ \
Offst
6.5 \v’“‘
dB N
Dl Ve
a1 VLV
m
Y ¥ VNN T
Lgﬂu w L il "ol P T
ML 52
Center 2,483 588 @ GHz Span 28 MHz
#Res BW 100 kHz #BH 388 kHz Sweep 2.184 ms (3192 pts)
Marker Trace Type X Axiz Amplitude

1 1y Freg 2.483 5AA B GHz -48.89 dBEmn

2 1 Fregq 2.474 783 8 GHz 1E.87 dEm

3 1 Freg 2.483 B6A 2 GH=z -41.58 dEmn

Antenna 2: High Channel - Plot
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Conducted Spurious

% Agilent 18:08:55 Jan 29, 2013 L

Ref 26.5 dBm

#Atten 30 dB

Mird 17.329 GHz
-48.85 dBm

#Peak

Log
14

1
)
dBm &
LgAv W@:L—W? .

Y

e
L

Wl s2

Start 38 MHz

Stop 26.888 GHz

#Res BH 1668 kHz #YBH 388 kHz Sweep 2,482 5 (8192 pts)
Marker Trace Type ® Axiz Amplitudea
1 1 Freq 2.485 GHz 14,11 dBm
2 1 Freq 4,868 GHz -d4.22 dBm
3 1 Frag 9.618 GHz -47.73 dBm
4 (1 Freq 17.329 GHz -48.85 dBm
Antenna 1: Low Channel - Plot
¥ Agilent 10:21:28 Jan 29, 2618 L
Mkrd 9.776 GHz
Fet 26.5 dBm #Htten 38 dB -44.15 dBm
#Peak 7
Log
14
dB/
Offst
6.5
dB
ol 2 E]
]
LgA - o B O o T e saa
V1 52
Start 360 MHz Stop 26,800 GHz
#Res BH 1668 kHz #YBH 388 kHz Sweep 2,482 5 (8192 pts)
Marker Traca Typa # Auiz Amplituda
HE 1 Freq 2.44F GHz 14,68 dBm
2 12 Freq 4,898 GHz -42.45 dBm
3 1 Frag 7.335 GBHz -42.66 dBm
4 1 Freq 9.776 GHz -44,15 dBm

Antenna 1: Mid Channel - Plot
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
¥ Agilent 10:27:16 Jan 29, 2618 L
Mkrd 9.897 GHz
Ref 26.5 dBm #Atten 30 dB 45,81 dBm
#Peak 1
Log
18
dB/
Offst
6.5
dB
] 3
-14.4 o o 4
dBm T PR PSR e
LagAw e — 5 boitner b il W
Y1 352
Start 3@ MHz Stop 26,888 GHz
#Res BH 108 kHz #YBH 308 kHz Sweep 2,482 5 (8192 pts)
Marker Trace Type X Axiz Amplitude
1 &5 Freqg 2.474 BHz 1E5.75 dBn
2 1 Freq 4.348 GHz -41.22 dEn
3 [&H] Freq 7.424 GHz -37.75 dBm
4 [&H] Freqg 0.397 GHz -45.81 dBEm
Antenna 1: High Channel — Plot
% Agilent 11:46:53 Jan 29, 2618 L
Mkrd 13.315 GHz
Ref 26.5 dBm #Atten 30 dB -58.48 dBm
#Peak T
Log
18
dB/
Offst
6.5
dB
Dl
-14.1
dBm 2 3 4 e
LaAy WMMQ Wm% -
UL s2
Start 360 MHz Stop 26,808 GHz
#Res BH 168 kHz #YBH 308 kHz Sweep 2482 5 (8192 pts)
Marker Trace Type * Axiz Amplitude
1 1 Freq 2.485 GHz 14.29 dBn
2 (&) Freq 7.471 GHz -52.81 dBm
3 6B Freqg 11.454 GHz -E2.58 dBEm
4 1 Frag 13.315 GHz -58.48 dEm
Antenna 2: Low Channel - Plot
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
% Agilent 11:51:27 Jan 29, 2613 L
Mkrd 13.284 GHz
Ref 26.5 dBm #Atten 30 dB -48.76 dBm
#Peak 5
Log
16
dB/
Offst
6.5
dB
]
aEl;l.l i
il 2
LAy : WMM%M”“
Vi 52
Start 38 MHz Stop 26.008 GHz
#Res BH 108 kHz #WEH 308 kHz Sweep 2,482 5 (8192 pts)
Marker Trace Type * Axiz Amplitude
1 (6B Frag 2.44E GH=z 14.78 dBm
2 (& D] Frag 7.336 GHz -51.81 dBm
3 [& D] Frag 12,617 GH=z -58.73 dEm
4 (&N Freg 13.284 GHz -48.76 dEm

Antenna 2: Mid Channel - Plot

3 Agilent 11:56:09 Jan 29, 2618 L
Mkrd 13.6080 GHz
Ref 26.5 dBm #Atten 30 dB -5@.15 dBm
#Peak Iy
Log
18
dB/
Offst
6.5
dB
ol
-14.1
dBm E! B o ==
LgAv = g q*&nt. 2 e =
V1 52
Start 360 MHz Stop 26,808 GHz
#Res BN 100 kHz #BH 300 kHz Sweep 2.482 5 (8192 pts)
Marker Trace Type ® Axiz Amplitude
1 eh) Freg 2.474 GHz 15.78 dBn
2 &b Freq 4.951 GHz -52.81 dEm
3 &b Freg 7.423 GHz -52.13 dBm
4 &h) Freg 13.588 GHz -EA.15 dBm
Antenna 2: High Channel - Plot
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 01/16/18-02/26/18 44 50 1001 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz, per antenna. Worse-case plots reported
per antenna above 1GHz, however, all required numerical data is provided for each channel/antenna. Prescans
performed in an anechoic chamber, final measurements performed on an OATS.
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Report #: 47216

FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due
Date
RF Chamber
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/10/17 | 04/10/18
Analyzer
Loop Antenna 11535 121080 Com-Power AL-130R 10/17/17 | 10/17/18
(9kHz-30MHz)
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2319 2317 EMCO 3115 01/10/18 | 01/10/19
(1-18GHz)
Horn Antenna 11472 151 EMCO EM-6963 02/14/18 | 02/14/19
(18-40GHz)
Preamp (30- 11537 | 1603006 Mini Circuits TVA-11-422 N/A N/A
1000MHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Preamp 11541 160911 Amplical AMP18G40-35 N/A N/A
(18-40GHz)
Band Reject 11553 G041 Micro-tronics BRM50702-01 N/A N/A
Filter
Measurement Software | 11543 | Version UL UL EMC N/A N/A
9.5
Environmental 11548 | A.078188 | Extech Instruments SD700 04/24/17 | 04/14/18
Meter
OATS
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/10/17 | 04/10/18
Analyzer
Spectrum 11545 103125 Rohde & Schwarz FSW26 02/14/17 | 02/14/18
Analyzer
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2973 3127 EMCO RGA-60 01/22/18 | 01/22/19
(1-18GHz)
Horn Antenna 11472 151 EMCO EM-6963 02/14/18 | 02/14/19
(18-40GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Preamp 11541 160911 Amplical AMP18G40-35 N/A N/A
(18-40GHz)
High Pass Filter 11552 G018 Micro-tronics HPM50111-01 N/A N/A
Measurement Software | 11543 | Version UL UL EMC N/A N/A
9.5
Environmental 11533 | A070144 | Extech Instruments SD700 08/21/17 | 08/21/20
Meter

Note: Testing above 18GHz was performed using the horn antenna after calibration was performed.
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Test Results

Restricted Band Edge

- Homeywe |1, NY 5 Feb 2818 14 141
1208, . . .
Restricted Barndedg
Sample Number:MEL-481
118 | b v SIXCD
C ticniCHII ANTI
1 88| by:Jose Eodio
£ 90 f
_I I'd I‘.
c 8@ / 4
£ s A
[ |
T g I
g 76! y ' —
fw .f"f
£ [T B ) b 2
| | e _
T bbbt b gt M b A / [} - :
48}
38|
2.31 T8 . SHHz/ 2.415
Frequency (GHz)
) RefALin  Delifg Mode - ey + Wupaitode  Lobel { Rarge (321 FEWARY Ref/fitin  Dab/ivg Fads Sueep [T
BCE_SiXCO CMEL-4B13 CH11 ANT 1 cHorizentall DAT Fav 9.5 |7 Fab 2817
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dB)

1 *2.39 17.62 Pk 285 N 2.6 2.5 - 51.92 74 -22.08 221 246 H
2 *2.373 233 Pk 28.4 N 2.6 2.5 - 57.5 74 -16.5 221 246 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)

(dBuv) (dB) (dBuv/m)
*2.39 17.62 Av 28.5 7 2.6 2.5 -23.1 28.82 54 -25.18 221 246 H
2 *2.373 23.3 Av 28.4 7 2.6 2.5 -23.1 344 54 -19.6 221 246 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter

Antenna 1: Low Channel Horizontal — Data
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Report #: 47216

FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

mHonEywel 1, NY 5 Feb 2B1E 14:13:33
126 ; T 1
Restricted Bondedge
Sample Number:MEL-481
1 'C'c\-ricf:
Confi ticrm:CHIL ANTI
Mode: ZU (i}
1 88| | Tested by:Jose Bodio I
x ) |
i [
r 8g| I |
8 Foo
: SN
g 4 mr‘/
S‘ I ™ m_.., ol #
38|
2.3 T8 . SHHz/ 2.415
Fregquency (GHzD
[ Range (E) VB Feffftin  Detffvg Hede Seep Fis  Wopsifode Lokel | Rarge taHz) FEMLE Reffiittn  Detfivg Fods Suesp [T
1: 2 N-2.418 IHC-EdB M a1 PERKPor fvglAME) At =N WH Verdizal L
BOE_SiXCD CMEL-4B1) CH11 ANT 1 (Usrtical) .DAT Fev 9.5 17 Feb 2817
Antenna 1: Low Channel Vertical — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuVv/m) (dB)

1 *2.39 17.46 Pk 285 N 2.6 2.5 - 51.76 74 -22.24 35 166 \%
2 *2.373 20.04 Pk 28.4 N 2.6 2.5 - 54.24 74 -19.76 35 166 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)

(dBuv) (dB) (dBuv/m)
*2.39 17.46 Av 285 N 2.6 2.5 -23.1 28.66 54 -25.34 35 166 \%
2 *2.373 20.04 Av 28.4 N 2.6 2.5 -23.1 31.14 54 -22.86 35 166 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter

Antenna 1: Low Channel Vertical — Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Honeywel |, NY

115
185}

g5

anta
[ -
~
s

C(dBul/m) Hor izonto

Restricted Bandedge

e Mumber:MEL=481

on:CHES ANTI

Made
Tested by:Jose Bodia

6 Feb 2818 14:41:31

18, 3MH=/

Frequency (GHz)

FEAED Fef fBiin Suecp Phs ‘EG;.’.‘"“* Lakel | Fange (80 FEUAR Pefifttn  Detfivg Hode ween Fta fopefode  Lobe
BOE_SiXCD (MEL-431) CH25 ANT | (Horizemtal) DAT Rev 9.5 17 Feb 2817
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 26.97 Pk 28.7 7 2.6 2.6 - 61.57 74 -12.43 221 167 H
2 2.507 24.66 Pk 28.8 N 2.7 2.6 - 59.46 74 -14.54 221 167 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
*2.484 26.97 Av 28.7 N 2.6 2.6 -23.1 38.47 54 -15.53 221 167 H
2 2.507 24.66 Av 28.8 N 2.7 2.6 -23.1 36.36 54 -17.64 221 167 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 1: High Channel Horizontal — Data
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

115 Honeywe |1, NY 5 Feb 2B1E 14:33:55

Somp| ber MEL=-481
| Pevice:SixCo
ion:CH2S ANT1

185

by i Jose Bodio

B85

- Pk
-

75 / 5

Uertical
o
f//f

~ 2
3 R PO VY VAT FENRRY Y PN S SRE F pER RS e P
@ " f WYV y ol M " h - ;
- 451
2.4E T8 SHHz/ ’ ) ) Z.563
Frequency (GHz)
R e Paa  Gupullods Lokal | Rarge taHz) FEMLE Raffittn  Dutiivg Mods Suesp [T
BOE SiXCO ¢MEL-4B1) CH25 ANT 1 Clertical) .DAT Fav 9.5 17 Fab 2017
Antenna 1: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dB)
1 *2.484 23.68 Pk 28.7 N 2.6 2.6 - 58.28 74 -15.72 285 260 \Y
2 2.507 21.78 Pk 28.8 N 2.7 2.6 - 56.58 74 -17.42 285 260 \Y
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
*2.484 23.68 Av 28.7 N 2.6 2.6 -23.1 35.18 54 -18.82 285 260 \Y
2 2.507 21.78 Av 28.8 7 2.7 2.6 -23.1 33.48 54 -20.52 285 260 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 1: High Channel Vertical — Data
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
.I-:.U_Hc'nc‘-._m-':l I, NY ] ] ] ] ._I!I.”“ PR e 6 Feb 2818  15:81:35

Canfig
Made:Cant in
188} i i i i Tested by:JB

& ool _;'
£ em
48|
51
2 T8 S5HH=z/ 7415
Frequency (GHz)
[ Fance (Be1 !:l::.’-'u!;:.ﬂ Fefifkin Detfig R Seep m,_ 135.,:.*.* Label I' Fargs (2! LU Ref/iikn  Defitvg Mode - Fia  Wowpaods  Lobsl
BDE Si%XCD (MEL-481) CH1l ANT 2 (Herizemtal).DaT Rev 9.5 |17 Feb 2817
Antenna 2: Low Channel Horizontal — Plot
Marker | Frequency Meter Det AF SWBOX3 SMA7 SMAS DC Corrected Peak PK Azimuth Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) @dB) | (dBuv/im) | (dBuVvim) (dB)
1 *2.39 18.25 Pk 28.5 7 2.6 25 - 52.55 74 -21.45 34 129 H
2 *2.373 22.9 Pk 28.4 7 2.6 25 - 57.1 74 -16.9 34 129 H
Marker | Frequency Meter Det AF SWBOX3 SMA7 SMAS DC Corrected Average Av Azimuth Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) @dB) | (dBuv/im) | (dBuVvim) (dB)
1 *2.39 18.25 Av 28.5 7 2.6 25 -23.1 29.45 54 -24.55 34 129 H
2 *2.373 22.9 Av 28.4 7 2.6 25 -23.1 34 54 -20 34 129 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 2: Low Channel Horizontal — Data
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Date: 2018-03-01

Report #: 47216
IC ID: 573F-6CO

FCC ID: CFS8DL6CO

| ogHeneyue 1, N & Feb 2018  14:52:08
| Bandedge
, e MEL=-481
18| 0
amtCHI T ANTZ ™
uous TX I
| SO OO SO OS: UUSSEN N S JB Iu |
|
4 1
. T / |
o I|
1 ‘I II
o L O Sy T e STSUERSRSTUSS SISO NS SR .u"'l ...... Neoerreesees
g / \
t / \
_l|\| f 1
= B 1
@
T b i o e e L et

46|

3! OO SO
2. 31 IER=CET 2.415
Freguency (GHz2

|-'|H'1M;< EMI:H.. If?i“"?":d‘.w :_:-,. r“._.z T oo .:hlwl ] ?" Farge () PR Faf/Riin  Ostifug Pode Sasap Fia  Tomatod  Lobal
BOE_SiXCO CMEL=-481) CHIT ANT 2 (Verticall.DaT Rev 9.5 17 Feb 2817
Antenna 2: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.39 17.54 Pk 28.5 N 2.6 2.5 - 51.84 74 -22.16 2 134 \%

2 *2.373 21.7 Pk 28.4 N 2.6 2.5 - 55.9 74 -18.1 2 134 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)

(dBuV) (dB) (dBuV/m)
*2.39 17.54 Pk 28.5 N 2.6 2.5 -23.1 28.74 54 -25.26 2 134 \%
2 *2.373 21.7 Pk 28.4 7 2.6 2.5 -23.1 32.8 54 -21.2 2 134 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: Low Channel Vertical — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

, Honeyue | 1, NY & Feb 2818 15:24:87

| (ol Made:Cont inuous TX
-1 I— ; Il AU NN | - | Tested by:JE

- Pk

t
o
N
T =%
o
0
O
\:'I L-\ ..... + T - [ B .
;-3 ...............................................
2.46 ’ ) ’ ’ T8 3MH=/ ) ’ ) ) 2.563
Freguency J
REU B ot /AL Surep Pes  $oupeiMode Lobel T Farge [GHz} REwE Raf/fttn  Det/fvg Hode Csrap Pt $5upaMode  Label
1N(-58)/ M I farte maE Horizenkal - |
BOE_SI¥C0 CMEL=-481) CHZS ANT 2 (Horlzontald .DET Rev 9.5 17 Feb 2817
Antenna 2: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corr Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] (dB) Reading (dBuv/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2.484 22.59 Pk 28.7 7 2.6 2.6 - 57.19 74 -16.81 44 106 H
4 2.507 20.86 Pk 28.8 7 2.7 2.6 - 55.66 74 -18.34 44 106 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corr Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] (dB) Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 22.59 Av 28.7 7 2.6 2.6 -23.1 54 44 106 H
4 2.507 20.86 Av 28.8 N 2.7 2.6 -23.1 54 44 106 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: High Channel Horizontal — Data
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

| ysHoneguel 1, N 6 Feb 2818  15:18:42

ed Bondedge

105! .': | e MEL =481
|| HEZE ANTZ
- 1 vous TX
. BS oo
5 . |
@ “ A PR et A B L AN WL g LDk i
£t
2. 46 2.563
F:f:’:'l Ir:‘.ir ";“: _— ::'F :E;‘v -\-.--.. - FEUAEL Raf/fitn  Detifhg Hode [— Fis  $oupaiods  Labal
BOE_Si¥C0 CMEL=481) CH2S aNT 2 (Uertical). DaT fev 9.5 17 Feb 2817
Antenna 2: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuV/m) (dB)
1 *2.484 229 Pk 28.7 7 2.6 2.6 - 575 74 -16.5 2 128 \%
2 *2.484 23.65 Pk 28.7 7 2.6 2.6 - 58.25 74 -15.75 2 128 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
*2.484 229 Av 28.7 7 2.6 2.6 -23.1 344 54 -19.6 2 128 \%
2 *2.484 23.65 Av 28.7 7 2.6 2.6 -23.1 35.15 54 -18.85 2 128 \Y
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 2: High Channel Vertical - Data
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Report #: 47216 Date: 2018-03-01
FCC ID: CFS8DL6CO IC ID: 573F-6CO

Spurious Emissions

Below 1GHz (Worse-case)

qeHaneguwel 1, NY ] ] - - 28 Feb 2818  15:59:@6
o Honeyuel | Melville DATS
85 2::;:P 0 F;F..]I"
Hode.
75t Tested by:CL
65
~ 45
Z 35
'Jrl.dﬂ!\'.J
38 - ) - ) 188 ) ) ) ) i ) — 1@ese
Frequency (MHz)
L 5 T Lo o Tl T vl i) B For ol
FCC Part 15 Subpart C 38-1008HHz TST Rev 9.5 13 Moy 2816
Antenna 1: High Channel - Plot
Frequency Meter Det AF [dB/m] Cable 1 [dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)

55.75 14.45 Qp 11.9 1.1 27.45 40 -12.55 167 397 H
160.1446 5.27 Qp 17 2.1 24.37 43.52 -19.15 266 375 H
54.3131 18.22 Qp 12 1.1 31.32 40 -8.68 330 274 Vv
161.8786 5.44 Qp 17 2 24.44 43.52 -19.08 348 395 Vv
941.7897 422 Qp 275 9 40.72 46.02 5.3 202 265 H
942.8725 4.27 Qp 275 9 40.77 46.02 -5.25 297 104 Vv

Qp - Quasi-Peak detector
Antenna 1: High Channel — Data
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
'jj.H:mc:d'ucl | P NY i i i i i i i _”I e 28 Feb 2818 16:17 1_‘1.
. AN S T N A ..g::;:j;;-fggpggl ”

65
§ 55 "
~ 45
Z s
o5 .\M’fn.-")_l ‘;‘ ; f .
L"\;;}w{ 4
38 ) i i i i BRI i i i i i i i 1888
Freguency (MHz)
e S 1 Birors R il Sk S R e
FCC Part 15 Subpart C 38-1008HHz TST Rev 9.5 13 Moy 2816
Antenna 2: High Channel - Plot
Frequency Meter Det AF [dB/m] Cable 1 [dB] Corrected QPK Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
49.6201 9.6 Qp 12.8 1.1 235 40 -16.5 159 320 H
158.7687 5.82 Qp 17.1 2 24.92 43.52 -18.6 230 386 H
50.8668 18.98 Qp 125 1 32.48 40 -7.52 109 262 \%
158.4733 5.48 Qp 17.1 2 2458 43.52 -18.94 307 399 Vv
955.058 421 Qp 27.3 9.2 40.71 46.02 -5.31 160 303 H
944.2599 421 Qp 275 9.1 40.81 46.02 5.21 142 346 Vv
Qp - Quasi-Peak detector
Antenna 2: High Channel - Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

1-18GHz
1}_’8HDHCHNEI . NY 13 Feb 2818 18:12:88
Radiated Emizssions |-M=ters
Hedel :5iXCD GRIP
118 Sample ID:MEL-481
Config:Test Code, Cont. Tx.
Hode:RFE 2475 MHz
L e Tested by:Cl
|
3
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L Peck
: ]
g
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2 ]
S s
3 BH gt l
o fva Limit C(dBuU/m)
o Avg Limit (dBull/ml I | |.
: | st
56 ...JL'“ il gl SRR
b i
<48
| SO SSSSSSUSUSUSSSSRSSSUORSSSSRN VORISR . .ol
18 18
Frequency (GHz2
Fonge GHel GUARL  Faf/ittn DaldAvg Pon Gewp Pl fopaifon  Lobel Fangn ) BWUR Fafidiin Dudifg Fods S Fia upaltode Lkl

FCC F1S Subpart C 1-18GHz w & wo Preosp & Filter TST

Antenna 1: High Channel — Plot

Fev 9.5 13 Hoy 2816

| ogHensywe | |, NY 13 Feb 2818 12:47:23
28
Radiated Emizssions [-Meters
Hodel :SiXCD GRIP
118 Somple ID:MEL-481
Config:Test Code, Cont. Tx.
Hode:RFE 2475 MHz, Ant. 2
188 Tested by: CL
98
a
2
& 8a
n Peak
- ]
g
= 78
2 i
= !
3 6@l |
@ | e
! fBvg Limit CdBull/m)
T
5@ e e
i R B
| il )
48
38

Frequency (GHz2

Pange i) FELABU Faf/Rttn  Det/fivg Moce

Sunap

FCC F1S Subpart C 1-185Hz w & wo Preosp £ Filter TST

e 18

Fis  $5afoce  Label Pange Uiz} REQUR Faf/Ritn  Duiffivg Mode

Antenna 2: High Channel — Plot

Sonrp Pty Foupaifode Labal

Fev 9.5 13 Hoy 2816

Note: Emissions measured at ~ 1.8GHz and 2.1GHz were found to be ambient and not a product of the transmitter.
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)

(dBuv) (dBuVv/m) (dB)

*4.809 61.67 PK 331 -41.2 37 37 60.97 74 -13.03 326 273 H
7.217 59.52 PK 36.2 -39.5 4.7 45 65.42 74 -8.58 24 281 H
9.622 49.7 PK 38 -39 5.6 5.2 59.5 74 -14.5 288 280 H

*12.028 41.73 PK 39.4 -37.3 6.5 5.6 55.93 74 -18.07 36 319 H
14.431 38.52 PK 421 -36.9 6.8 6.4 56.92 74 -17.08 250 107 H
16.833 38.33 PK 39.6 -38.1 7.4 7.1 54.33 74 -19.67 20 247 H

*4.811 58.64 PK 33.1 -41.2 3.7 37 57.94 74 -16.06 129 311 \%
7.216 57.71 PK 36.2 -39.5 4.7 45 63.61 74 -10.39 2 256 \%
9.622 52.1 PK 38 -39 5.6 5.2 61.9 74 -12.1 64 242 \%

*12.027 45.8 PK 39.4 -37.3 6.5 5.6 60 74 -14 310 236 \%
14.433 37.99 PK 421 -36.9 6.8 6.4 56.39 74 -17.61 268 190 Y
16.832 38.28 PK 39.6 -38.1 7.4 7.1 54.28 74 -19.72 357 247 Y

Frequency Meter Det AF SWBOX2 | SMA7 SMA5 DC Corrected Average Av Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)

(dBuv) [dB] (dBuv/m) | (dBuV/m) (dB)

*4.809 61.67 Av 33.1 -41.2 37 37 -23.1 37.87 54 -16.13 326 273 H
7.217 59.52 Av 36.2 -39.5 4.7 4.5 -23.1 42.32 54 -11.68 24 281 H
9.622 49.7 Av 38 -39 5.6 5.2 -23.1 36.4 54 -17.6 288 280 H

*12.028 41.73 Av 39.4 -37.3 6.5 5.6 -23.1 32.83 54 -21.17 36 319 H
14.431 38.52 Av 421 -36.9 6.8 6.4 -23.1 33.82 54 -20.18 250 107 H
16.833 38.33 Av 39.6 -38.1 74 7.1 -23.1 31.23 54 -22.77 20 247 H

*4.811 58.64 Av 33.1 -41.2 37 37 -23.1 34.84 54 -19.16 129 311 \%
7.216 57.71 Av 36.2 -39.5 4.7 45 -23.1 40.51 54 -13.49 2 256 \%
9.622 52.1 Av 38 -39 5.6 5.2 -23.1 38.8 54 -15.2 64 242 \%

*12.027 45.8 Av 39.4 -37.3 6.5 5.6 -23.1 36.9 54 -17.1 310 236 \%
14.433 37.99 Av 42.1 -36.9 6.8 6.4 -23.1 33.29 54 -20.71 268 190 \%
16.832 38.28 Av 39.6 -38.1 74 7.1 -23.1 31.18 54 -22.82 357 247 Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMA5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
*4.891 58.53 PK 332 -41.4 3.7 3.6 57.63 74 -16.37 60 324 H
*7.333 59 PK 36.6 -39.7 4.6 45 65 74 -9 43 254 H
9.782 52.27 PK 38.1 -39.1 5.5 5.3 62.07 74 -11.93 350 239 H
*12.228 41.29 PK 39.2 -37.2 6.5 5.9 55.69 74 -18.31 352 228 H
14.673 41.8 PK 42.6 -36.9 6.6 6.4 60.5 74 -135 81 239 H
17.116 38.16 PK 41.1 -38.1 7.5 7 55.66 74 -18.34 74 145 H
*4.891 64.11 PK 33.2 -41.4 37 3.6 63.21 74 -10.79 279 105 \Y
*7.336 58.89 PK 36.6 -39.7 4.6 4.5 64.89 74 -9.11 222 116 \Y
9.782 54.75 PK 38.1 -39.1 5.5 5.3 64.55 74 -9.45 176 125 \%
*12.223 40.52 PK 39.2 -37.2 6.5 5.9 54.92 74 -19.08 215 308 \%
14.673 39.25 PK 42.6 -36.9 6.6 6.4 57.95 74 -16.05 317 299 \%
17.119 38.33 PK 41.1 -38.1 7.5 7 55.83 74 -18.17 312 363 \%
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuVv/m) (dBuV/m) (dB)
*4.891 58.53 Av 332 -41.4 37 3.6 -23.1 34.53 54 -19.47 60 324 H
*7.333 59 Av 36.6 -39.7 4.6 45 -23.1 41.9 54 -12.1 43 254 H
9.782 52.27 Av 38.1 -39.1 55 5.3 -23.1 38.97 54 -15.03 350 239 H
*12.228 41.29 Av 39.2 -37.2 6.5 5.9 -23.1 32.59 54 -21.41 352 228 H
14.673 41.8 Av 42.6 -36.9 6.6 6.4 -23.1 374 54 -16.6 81 239 H
17.116 38.16 Av 41.1 -38.1 7.5 7 -23.1 32.56 54 -21.44 74 145 H
*4.891 64.11 Av 33.2 -41.4 3.7 3.6 -23.1 40.11 54 -13.89 279 105 \Y
*7.336 58.89 Av 36.6 -39.7 4.6 4.5 -23.1 41.79 54 -12.21 222 116 \%
9.782 54.75 Av 38.1 -39.1 55 5.3 -23.1 41.45 54 -12.55 176 125 \%
*12.223 40.52 Av 39.2 -37.2 6.5 5.9 -23.1 31.82 54 -22.18 215 308 \%
14.673 39.25 Av 42.6 -36.9 6.6 6.4 -23.1 34.85 54 -19.15 317 299 \%
17.119 38.33 Av 41.1 -38.1 7.5 7 -23.1 32.73 54 -21.27 312 363 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 1: Mid Channel - Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMA5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
*4.951 63.22 PK 332 -41.5 3.8 37 62.42 74 -11.58 227 364 H
*7.426 60.48 PK 36.7 -39.7 4.7 4.6 66.78 74 -7.22 214 302 H
9.898 55.3 PK 38.2 -39.2 5.5 5.2 65 74 -9 29 299 H
*12.378 45.41 PK 38.9 -37.1 6.5 5.9 59.61 74 -14.39 334 231 H
14.853 41.63 PK 42 -36.9 6.8 6.5 60.03 74 -13.97 313 281 H
17.322 38.46 PK 42.4 -38.2 7.5 7.1 57.26 74 -16.74 249 254 H
*4.951 61.31 PK 33.2 -41.5 3.8 3.7 60.51 74 -13.49 20 119 \Y
*7.423 61.81 PK 36.7 -39.7 4.7 4.6 68.11 74 -5.89 217 102 \Y
9.902 57.09 PK 38.2 -39.2 5.5 5.3 66.89 74 -7.11 298 103 \%
*12.377 45.47 PK 38.9 -37.1 6.5 5.9 59.67 74 -14.33 123 109 \%
14.853 46.2 PK 42 -36.9 6.8 6.5 64.6 74 -9.4 295 102 \%
17.323 38.35 PK 42.4 -38.2 7.5 7.1 57.15 74 -16.85 173 344 \%
Frequency Meter Det AF SWBOX2 | SMA7 SMAS5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuVv/m) | (dBuV/m) (dB)
*4.951 63.22 Av 33.2 -41.5 3.8 37 -23.1 39.32 54 -14.68 227 364 H
*7.426 60.48 Av 36.7 -39.7 4.7 4.6 -23.1 43.68 54 -10.32 214 302 H
9.898 55.3 Av 38.2 -39.2 55 5.2 -23.1 41.9 54 -12.1 29 299 H
*12.378 45.41 Av 38.9 -37.1 6.5 5.9 -23.1 36.51 54 -17.49 334 231 H
14.853 41.63 Av 42 -36.9 6.8 6.5 -23.1 36.93 54 -17.07 313 281 H
17.322 38.46 Av 42.4 -38.2 7.5 7.1 -23.1 34.16 54 -19.84 249 254 H
*4.951 61.31 Av 332 -41.5 3.8 3.7 -23.1 37.41 54 -16.59 20 119 \Y
*7.423 61.81 Av 36.7 -39.7 4.7 4.6 -23.1 45.01 54 -8.99 217 102 \%
9.902 57.09 Av 38.2 -39.2 5.5 5.3 -23.1 43.79 54 -10.21 298 103 \%
*12.377 45.47 Av 38.9 -37.1 6.5 5.9 -23.1 36.57 54 -17.43 123 109 \%
14.853 46.2 Av 42 -36.9 6.8 6.5 -23.1 415 54 -12.5 295 102 \%
17.323 38.35 Av 424 -38.2 7.5 7.1 -23.1 34.05 54 -19.95 173 344 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak

Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 1: High Channel — Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMA5 Corrected Peak Limit PK Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)

(dBuv) (dBuV/m) (dB)

*4.811 45.89 PK 331 -41.2 3.7 37 45.19 74 -28.81 282 131 H
7.217 49.23 PK 36.2 -39.5 4.7 45 55.13 74 -18.87 217 387 H
9.622 39.62 PK 38 -39 5.6 5.2 49.42 74 -24.58 114 243 H

*12.027 44.09 PK 394 -37.3 6.5 5.6 58.29 74 -15.71 343 230 H
14.433 41.47 PK 42.1 -36.9 6.8 6.4 59.87 74 -14.13 102 250 H
16.837 38.67 PK 39.6 -38.1 7.5 7.1 54.77 74 -19.23 290 277 H

*4.811 58.36 PK 33.1 -41.2 37 3.7 57.66 74 -16.34 67 280 \Y
7.216 50.02 PK 36.2 -39.5 4.7 4.5 55.92 74 -18.08 345 237 \Y
9.622 49.26 PK 38 -39 5.6 5.2 59.06 74 -14.94 312 174 \%

*12.027 43.33 PK 394 -37.3 6.5 5.6 57.53 74 -16.47 316 252 \%
14.433 42.34 PK 42.1 -36.9 6.8 6.4 60.74 74 -13.26 93 234 \%
16.832 38.3 PK 39.6 -38.1 74 7.1 54.3 74 -19.7 135 388 \%

Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)

(dBuv) [dB] (dBuVv/m) (dBuVv/m) (dB)

*4.811 45.89 Av 331 -41.2 3.7 37 -23.1 22.09 54 -31.91 282 131 H
7.217 49.23 Av 36.2 -39.5 4.7 45 -23.1 32.03 54 -21.97 217 387 H
9.622 39.62 Av 38 -39 5.6 5.2 -23.1 26.32 54 -27.68 114 243 H

*12.027 44.09 Av 39.4 -37.3 6.5 5.6 -23.1 35.19 54 -18.81 343 230 H
14.433 41.47 Av 42.1 -36.9 6.8 6.4 -23.1 36.77 54 -17.23 102 250 H
16.837 38.67 Av 39.6 -38.1 7.5 7.1 -23.1 31.67 54 -22.33 290 277 H

*4.811 58.36 Av 33.1 -41.2 37 3.7 -23.1 34.56 54 -19.44 67 280 \Y
7.216 50.02 Av 36.2 -39.5 4.7 4.5 -23.1 32.82 54 -21.18 345 237 \%
9.622 49.26 Av 38 -39 5.6 5.2 -23.1 35.96 54 -18.04 312 174 \%

*12.027 43.33 Av 394 -37.3 6.5 5.6 -23.1 34.43 54 -19.57 316 252 \%
14.433 42.34 Av 42.1 -36.9 6.8 6.4 -23.1 37.64 54 -16.36 93 234 \%
16.832 38.3 Av 39.6 -38.1 74 7.1 -23.1 31.2 54 -22.8 135 388 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: Low Channel - Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.891 55.7 PK 33.2 -41.4 37 3.6 54.8 74 -19.2 142 385 H
*7.336 61.18 PK 36.6 -39.7 4.6 45 67.18 74 -6.82 41 253 H
9.782 55.01 PK 38.1 -39.1 55 5.3 64.81 74 -9.19 280 258 H
*12.227 45.87 PK 39.2 -37.2 6.5 5.9 60.27 74 -13.73 343 225 H
14.672 38.15 PK 426 -36.9 6.6 6.4 56.85 74 -17.15 95 250 H
17.11 38.33 PK 41 -38.1 75 7 55.73 74 -18.27 283 120 H
*4.891 59.25 PK 33.2 -41.4 3.7 3.6 58.35 74 -15.65 274 106 \%
*7.337 60.9 PK 36.6 -39.7 4.6 4.5 66.9 74 7.1 222 116 \%
9.778 52.88 PK 38.1 -39.1 55 53 62.68 74 -11.32 176 125 \%
*12.227 45.09 PK 39.2 -37.2 6.5 5.9 59.49 74 -14.51 117 117 Y
14.672 37.89 PK 426 -36.9 6.6 6.4 56.59 74 -17.41 242 141 Y
17.113 38.36 PK 411 -38.1 75 7 55.86 74 -18.14 139 248 Y
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.891 55.7 Av 33.2 -41.4 37 3.6 -23.1 317 54 -22.3 142 385 H
*7.336 61.18 Av 36.6 -39.7 4.6 45 -23.1 44.08 54 -9.92 41 253 H
9.782 55.01 Av 38.1 -39.1 55 5.3 -23.1 4171 54 -12.29 280 258 H
*12.227 45.87 Av 39.2 -37.2 6.5 5.9 -23.1 37.17 54 -16.83 343 225 H
14.672 38.15 Av 426 -36.9 6.6 6.4 -23.1 33.75 54 -20.25 95 250 H
17.11 38.33 Av 41 -38.1 75 7 -23.1 32.63 54 -21.37 283 120 H
*4.891 59.25 Av 33.2 -41.4 3.7 3.6 -23.1 35.25 54 -18.75 274 106 \%
*7.337 60.9 Av 36.6 -39.7 4.6 4.5 -23.1 438 54 -10.2 222 116 \%
9.778 52.88 Av 38.1 -39.1 55 5.3 -23.1 39.58 54 -14.42 176 125 Y
*12.227 45.09 Av 39.2 -37.2 6.5 5.9 -23.1 36.39 54 -17.61 117 117 Y
14.672 37.89 Av 426 -36.9 6.6 6.4 -23.1 33.49 54 -20.51 242 141 Y
17.113 38.36 Av 411 -38.1 75 7 -23.1 32.76 54 -21.24 139 248 Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 2: Mid Channel - Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 58.17 PK 33.2 -41.5 38 37 57.37 74 -16.63 312 292 H
*7.427 65 PK 36.7 -39.7 4.7 4.6 71.3 74 2.7 219 313 H
9.902 42.38 PK 38.2 -39.2 55 5.3 52.18 74 -21.82 349 230 H
*12.377 51.06 PK 38.9 -37.1 6.5 5.9 65.26 74 -8.74 348 221 H
14.853 46.6 PK 42 -36.9 6.8 6.5 65 74 -9 335 221 H
17.322 40.08 PK 42.4 -38.2 75 7.1 58.88 74 -15.12 344 210 H
*4.949 56.69 PK 33.2 -41.5 3.8 37 55.89 74 -18.11 174 224 \%
*7.426 66.02 PK 36.7 -39.7 4.7 4.6 72.32 74 -1.68 331 240 \%
9.902 47.14 PK 38.2 -39.2 55 53 56.94 74 -17.06 301 204 \%
*12.377 49.3 PK 38.9 -37.1 6.5 5.9 63.5 74 -10.5 133 206 Y
14.853 47.27 PK 42 -36.9 6.8 6.5 65.67 74 -8.33 273 206 Y
17.321 39.46 PK 424 -38.2 75 7.1 58.26 74 -15.74 94 372 Y
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.951 58.17 Av 33.2 -41.5 38 37 -23.1 34.27 54 -19.73 312 292 H
*7.427 65 Av 36.7 -39.7 4.7 4.6 -23.1 48.2 54 -5.8 219 313 H
9.902 42.38 Av 38.2 -39.2 55 5.3 -23.1 29.08 54 -24.92 349 230 H
*12.377 51.06 Av 38.9 -37.1 6.5 5.9 -23.1 42.16 54 -11.84 348 221 H
14.853 46.6 Av 42 -36.9 6.8 6.5 -23.1 419 54 -12.1 335 221 H
17.322 40.08 Av 42.4 -38.2 75 7.1 -23.1 35.78 54 -18.22 344 210 H
*4.949 56.69 Av 33.2 -41.5 3.8 37 -23.1 32.79 54 -21.21 174 224 \%
*7.426 66.02 Av 36.7 -39.7 4.7 4.6 -23.1 49.22 54 -4.78 331 240 \%
9.902 47.14 Av 38.2 -39.2 55 5.3 -23.1 33.84 54 -20.16 301 204 Y
*12.377 49.3 Av 38.9 -37.1 6.5 5.9 -23.1 40.4 54 -13.6 133 206 Y
14.853 47.27 Av 42 -36.9 6.8 6.5 -23.1 4257 54 -11.43 273 206 Y
17.321 39.46 Av 424 -38.2 75 7.1 -23.1 35.16 54 -18.84 94 372 Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 2: High Channel — Data
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
Frequency Meter Det Horn SMA 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5 [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.32 34.73 Pk 44.3 8 -345 -9.5 43.03 54 -10.97 74 -30.97 0-360 H
*21.311 34.93 Pk 44.9 8.1 -32 -9.5 46.43 54 -7.57 74 -27.57 0-360 H
24.012 35.36 Pk 46.3 8.4 -30.4 -9.5 50.16 54 -3.84 74 -23.84 0-360 H
*20.484 34.79 Pk 44.4 8.4 -34.1 -9.5 43.99 54 -10.01 74 -30.01 0-360 \%
*22.167 35.91 Pk 45.6 8.4 -34.2 -9.5 46.21 54 -7.79 74 -27.79 0-360 \%
25.894 39.15 Pk 47.1 9.9 -34.5 -9.5 52.15 54 -1.85 74 -21.85 0-360 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: Low Channel — Data

Frequency Meter Det Horn SMA 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5[dB] | Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuv) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.292 34.77 Pk 44.3 8 -34.3 -9.5 43.27 54 -10.73 74 -30.73 0-360 H
*21.327 35.22 Pk 44.9 8.1 -32.1 -9.5 46.62 54 -7.38 74 -27.38 0-360 H
24.023 35.46 Pk 46.3 8.4 -30.3 -9.5 50.36 54 -3.64 74 -23.64 0-360 H
*20.057 35.02 Pk 44.1 8.4 -34.5 -9.5 43.52 54 -10.48 74 -30.48 0-360 \Y
*22.21 35.32 Pk 45.7 8.4 -34.2 -9.5 45.72 54 -8.28 74 -28.28 0-360 \%
24.764 37.01 Pk 46 8.7 -32.7 -9.5 49.51 54 -4.49 74 -24.49 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: Mid Channel — Data

Frequency Meter Det Horn SMA 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5[dB] | Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuVv) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuV/m) (dB)
[dB]

*19.329 34.88 Pk 44.3 7.9 -34.7 -9.5 42.88 54 -11.12 74 -31.12 0-360 H
*21.297 34.8 Pk 44.9 8.1 -32.3 -9.5 46 54 -8 74 -28 0-360 H
*23.992 35.39 Pk 46.3 8.4 -30.6 -9.5 49.99 54 -4.01 74 -24.01 0-360 H
*20.499 34.54 Pk 44.4 8.4 -34.2 -9.5 43.64 54 -10.36 74 -30.36 0-360 \Y
*22.935 35.05 Pk 45.6 8.1 -35.1 -9.5 44.15 54 -9.85 74 -29.85 0-360 \%

25.808 37.06 Pk 47.1 9.6 -34.5 -9.5 49.76 54 -4.24 74 -24.24 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: High Channel — Data

Note: No emissions detected from the EUT above the system noise floor
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Report #: 47216 Date: 2018-03-01

FCC ID: CFS8DL6CO IC ID: 573F-6CO
Frequency Meter Det Horn SMA 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5[dB] | Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.269 34.67 Pk 443 8 -34.5 -9.5 42.97 54 -11.03 74 -31.03 0-360 H
*21.336 34.69 Pk 44.9 8.1 -32.3 -9.5 45.89 54 -8.11 74 -28.11 0-360 H
*23.918 34.96 Pk 46.3 85 -31.5 -9.5 48.76 54 -5.24 74 -25.24 0-360 H
*20.504 34.43 Pk 44.4 8.4 -34.3 -9.5 43.43 54 -10.57 74 -30.57 0-360 \%
23.383 35.65 Pk 45.8 8.3 -34.6 -9.5 45.65 54 -8.35 74 -28.35 0-360 \%
25.828 37.68 Pk 471 9.6 -34.5 -9.5 50.38 54 -3.62 74 -23.62 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 2: Low Channel — Data

Frequency Meter Det Horn SMA 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5 [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.289 34.81 Pk 44.3 8 -34.3 -9.5 4331 54 -10.69 74 -30.69 0-360 H
*21.324 35 Pk 44.9 8.1 -32 -9.5 46.5 54 -7.5 74 =215 0-360 H
24.036 35.53 Pk 46.3 8.4 -30.7 -9.5 50.03 54 -3.97 74 -23.97 0-360 H
*20.04 34.86 Pk 44.1 8.4 -34.8 -9.5 43.06 54 -10.94 74 -30.94 0-360 \%
23.494 36.45 Pk 45.9 8.3 -34.8 -9.5 46.35 54 -7.65 74 -27.65 0-360 \Y
25.795 38.07 Pk 47.1 9.5 -34.5 -9.5 50.67 54 -3.33 74 -23.33 0-360 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 2: Mid Channel — Data

Frequency Meter Det Horn SMA 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5 [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuV/m) (dB)
[dB]
*19.268 3451 Pk 44.3 8 -34.5 -9.5 42.81 54 -11.19 74 -31.19 0-360 H
*21.335 35.64 Pk 44.9 8.1 -32.3 -9.5 46.84 54 -7.16 74 -27.16 0-360 H
24.016 35.33 Pk 46.3 8.4 -30.3 -9.5 50.23 54 -3.77 74 -23.77 0-360 H
*20.509 3451 Pk 44.4 8.4 -34.4 -9.5 43.41 54 -10.59 74 -30.59 0-360 \%
*22.819 35.39 Pk 45.7 8.3 -34.6 -9.5 45.29 54 -8.71 74 -28.71 0-360 \Y
24.782 37.04 Pk 46.1 8.7 -33 -9.5 49.34 54 -4.66 74 -24.66 0-360 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 2: High Channel — Data

Note: No emissions detected from the EUT above the system noise floor
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Report #: 47216
FCC ID: CFS8DL6CO

Date: 2018-03-01
IC ID: 573F-6CO

END OF REPORT
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